
 

 

DRAFT 
ENVIRONMENTAL ASSESSMENT  

ADDRESSING 
ACTIVITIES ASSOCIATED WITH DEVELOPMENT 

OF A REGIONAL WASTEWATER TREATMENT PLANT  
ELLSWORTH AIR FORCE BASE, SOUTH DAKOTA 

 

APRIL 2011 

 



 

 

ACRONYMS AND ABBREVIATIONS 

µg/m3 micrograms per cubic meter  
ACC Air Combat Command 
ACHP Advisory Council on Historic 

Preservation  
ACM asbestos-containing material  
AFB Air Force Base  
AFI Air Force Instruction 
AFCEE Air Force Center for Engineering and 

the Environment 
AFOSH Air Force Occupational and 

Environmental Safety, Fire 
Protection, and Health 

AFPD Air Force Policy Directive 
AICUZ Air Installation Compatible Use 

Zone 
AOC Area of Concern 
APE Area of Potential Effect  
[...]
(see Figure 2-1).  Therefore, development would occur within the 100-year floodplain of the unnamed 
tributary and construction would occur within the tributary and associated wetland areas when the 
pipeline is installed.  As no practicable alternative to constructing within the floodplain or wetlands has 
been identified, a FONPA would be issued for this project and would accompany the FONSI.  
Construction within the unnamed tributary and associated wetlands would also likely require a U.S. Army 
Corps of Engineers (USACE) Clean Water Act (CWA) Section 404(b) Nationwide Permit (NWP).  In 
addition, when the new sanitary sewer pipeline is ultimately installed, an NWP-12 for utility line 
construction activities within waters of the United States could also be required.  This would depend on 
how the pipeline would cross the tributary and the area of impact on wetlands or other waters of the 
United States associated with crossing the unnamed tributary and floodplain.  NWP-12 applies to utility 
line activities that would result in less than 0.5 acres of impacts on wetlands or other waters of the United 
States.  The permitting authority would be determined based on negotiations between the USAF and the 
South Dakota EDA.   

The Proposed Action could affect the acreage of wetlands on Ellsworth AFB resulting from the loss of 
discharge from Outfall 005, which drains to the unnamed tributary and associated wetland areas.  The loss 
of wetland acreage would also likely require a USACE CWA Section 404(b) NWP.  EO 11990, 
Protection of Wetlands, requires that “…each agency shall provide leadership and shall take action to 
minimize the destruction, loss, or degradation of wetlands, and to preserve and enhance the natural and 
beneficial values of wetlands in carrying out the agency’s responsibilities for (1) acquiring, managing, 
and disposing of Federal lands and facilities; and (2) providing federally undertaken, financed, or assisted 
construction and improvements; and (3) conducting Federal activities and programs affecting land use, 
including but not limited to water and related land resources planning, regulating, and licensing 
activities.”  Additional information concerning wetland permitting and potential mitigation is discussed in 
Section 4.  Because the USAF has a no-net-loss policy with respect to wetlands, Ellsworth AFB would 
need to undertake appropriate mitigation and implement best management practices (BMPs) to minimize 
any potential loss of wetlands.  



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
1-6 

Section 2.4 identifies all applicable permits, licenses, and consultation requirements potentially required 
from implementation of the Proposed Action.  Appendix B contains examples of relevant laws, 
regulations, and other requirements that are often considered as part of the analysis.  Where useful to 
better understanding, key provisions of the statutes and EOs described in Appendix B will be discussed 
in more detail in the text of the EA. 

1.4.3 Interagency and Intergovernmental Coordination for Environmental Planning and 
Public Involvement 

NEPA requirements help ensure that environmental information is made available to the public during the 
decisionmaking process and prior to actions being taken.  The premise of NEPA is that the quality of 
Federal decisions will be enhanced if proponents provide information to the public and involve the public 
in the planning process.  The Intergovernmental Coordination Act and EO 12372, Intergovernmental 
Review of Federal Programs, require Federal agencies to cooperate with and consider state and local 
views in implementing a Federal proposal.  AFI 32-7060, Interagency and Intergovernmental 
Coordination for Environmental Planning (IICEP), requires the USAF to implement the IICEP process, 
which is used for the purpose of agency coordination and implements scoping requirements. 

Through the IICEP process, Ellsworth AFB will notify relevant Federal, state, and local agencies of the 
Proposed Action and provide them sufficient time to make known their environmental concerns specific 
to the action.  The IICEP process also provides Ellsworth AFB the opportunity to cooperate with and 
consider state and local views in implementing the Federal proposal.  All IICEP material related to this 
EA is included in Appendix C, which will be expanded throughout the EIAP process. 

A Notice of Availability for the Draft EA and Draft FONSI/FONPA will be published in the Rapid City 
Journal and the Plainsman (see Appendix C), and the Draft EA will be made available to the public for a 
30-day review period.  The Notice of Availability will be issued to solicit comments on the Proposed 
Action and involve the local community in the decisionmaking process.  Copies of the Draft EA are 
available for review at the Rapid City Public Library.  Public and agency comments on the Draft EA will be 
considered prior to a decision being made as to whether or not to sign the FONSI/FONPA. 

1.5 Organization of this Document 

This EA is organized into seven sections, plus appendices.  Section 1 provides the purpose of and need 
for the Proposed Action.  Section 2 contains a description of the Proposed Action, the alternatives, and 
the No Action Alternative.  Section 3 contains a general description of the environmental and 
socioeconomic resources and baseline conditions that could potentially be affected by the Proposed 
Action and alternatives; and presents the analysis of the potential environmental consequences of 
implementing the Proposed Action and alternatives.  Section 4 includes an analysis of the potential 
cumulative impacts at Ellsworth AFB and its vicinity.  Section 5 lists the preparers of the document and 
Section 6 presents the references used in the preparation of the document. 

Appendix A contains a copy of the State of South Dakota’s House Bill Number 13 providing legislation 
for creation of the South Dakota EDA.  Appendix B contains applicable laws, regulations, policies, and 
planning criteria potentially relevant to NEPA analysis.  Appendix C includes IICEP materials developed 
to date.  Appendix D contains representative photos of the Proposed Action area at Ellsworth AFB.  
Appendix E contains air quality calculations.  



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-1 

2. Description of the Proposed Action and Alternatives 

This section presents information on Ellsworth AFB’s Proposed Action and alternatives.  The Proposed 
Action includes the evaluation of three components for this EA:  (1) decommissioning and demolition of 
the existing WWTP, (2) granting an easement for a sanitary sewer pipeline, and (3) Ellsworth AFB’s 
contribution to the regional wastewater stream (see Sections 2.2.1, 2.2.2, and 2.2.3 respectively).  
Section 2.3 identifies alternatives to the Proposed Action, including the No Action Alternative.  
Implementation of the Proposed Action, as described in Section 2.2, is Ellsworth AFB’s Preferred 
Alternative.  Screening criteria used to develop a framework for the Proposed Action and alternatives are 
presented in Section 2.1.  

2.1 Screening Criteria for Proposed Action and Alternatives 

Several criteria were used to develop the Proposed Action and identify alternatives for consideration in 
the EA, including the following: 

 Must meet SDSWDS limits imposed by the SDDENR that will become effective on October 1, 
2014, for Ellsworth AFB.  Ammonia-N 30-day average limits must not exceed amounts ranging 
from 2.0 to 5.0 milligrams per liter (mg/L), depending on month and season. 

 Must construct a treatment system capable of treating Ellsworth AFB’s future (2028) projected 
flow of 1.5 MGD. 

 Must consider the economic feasibility of a separate versus a regional future combined treatment 
system for Ellsworth AFB and the City of Box Elder. 

 Must consider the proximity of potential alternatives to Ellsworth AFB and the feasibility to 
connect with existing wastewater infrastructure. 

 Must evaluate the wastewater treatment options available to use in a future treatment system 
(EAFB 2008a). 

2.2 Detailed Description of the Proposed Action 

2.2.1 Decommissioning/Demolition of the WWTP 

Under the Proposed Action, the existing WWTP would be decommissioned and demolished.  
Decommissioning would begin in early 2014 with flow being sent to the proposed RWWTP in summer 
2014.  WWTP decommissioning involves disconnecting the influent piping and rerouting it to the new 
RWWTP; discontinuing effluent outflow; pumping all residual wastewater out of the treatment units; 
removing and properly disposing of all residual sludge; cleaning or decontaminating all treatment units 
and equipment; disconnecting utilities (e.g., water and electricity); removing from service 
petroleum-containing equipment and tanks including generators and transformers; and properly disposing 
of all residual chemicals, including chlorine, sulfur dioxide, and laboratory analysis chemicals.  At no 
point during decommissioning would flow be untreated before the RWWTP goes online.  Demolition 
involves disassembly and removal of the infrastructure, including treatment units, buildings, and piping.  
Backfilling, grading, and revegetation would be needed in areas where below-ground structures have been 
removed.  If indicated during the removal process or by historical records or experience, soil and 
groundwater contamination testing could be required. 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-2 

To provide context for decommissioning of the WWTP, a description of plant operation and wastewater 
treatment processes follows.  Flow to the current WWTP is through gravity sewers and force mains.  The 
primary sources of wastewater on Ellsworth AFB are the military family housing (MFH) areas, main 
installation buildings, and flightline areas.  Flow enters the WWTP at the Pretreatment Building (Building 
3013).  Industrial sewage emanates from shops in the flightline area of the installation and flows southeast 
to the Industrial Waste Treatment Building.  The industrial sewer joins the sanitary sewer just ahead of 
the point where it enters the Pretreatment Building.  The sanitary system collects domestic wastewater 
throughout the installation and flows by gravity with the exception of the three areas that are served by lift 
stations.  All three lift stations are tied in to the plant instrumentation system (EAFB 2001).  Treatment 
consists of oil/water (O/W) separation, screening, comminution, grit removal, primary clarification, a 
trickling filter, secondary clarification, chlorination, dechlorination, anaerobic digestion, and sludge filter 
pressing before being discharged to Outfall 005 (EAFB 2002).  The current treatment process of 
wastewater at Ellsworth AFB includes the following:     

 Industrial Pretreatment.  Transported wastewater flows to the Industrial Waste Treatment 
Building for pretreatment by an O/W separator.  Waste oil and the solids are removed from the 
separator, which are disposed of off-installation by a private contractor.  Effluent from the 
O/W separator is then discharged into the sanitary treatment system along with domestic sewage 
(EAFB 2002). 

 Primary Treatment.  The primary treatment begins with a mechanical bar screen.  The removed 
screenings are disposed of weekly by a contractor at the Rapid City Landfill.  The wastewater is 
then split and sent through two aerated grit chambers.  The grit that settles in the hoppered 
bottoms of the aerated grit chambers is pumped to the grit classifier/washer where heavier 
materials are separated from the wastewater.  The grit is then washed in the grit collection hopper 
before being augured to the disposal chute where it drops into a dumpster.  Grease is also 
removed in the grit chambers and lifted to the grit dumpster for disposal (EAFB 2002). 

The wastewater flows from the grit chambers over rectangular weirs into a collection channel that 
can route the flow into one of three channels.  Flow is then routed to a 9-inch Parshall flume with 
an ultrasonic level sensor followed by a pH probe, both of which send signals to continuous 
recorders in the control building (EAFB 2002). 

Flow is then sent to one of three primary clarifiers, each with a volume of 162,000 gallons.  
Wastewater from the clarifiers then flows to the trickling filter.  Primary sludge is pumped from 
the clarifiers to the digesters.  Scum from the surface of the clarifiers is pumped back to the 
Pretreatment Building where it is combined with the incoming wastewater (EAFB 2002). 

 Secondary Treatment.  Primary clarifier effluent enters the trickling filter and is distributed over 
the rock media by rotating distribution arms.  Wastewater trickles down through the media, 
contacting microorganisms attached to the rock, to an underdrain system.  The discharge from the 
trickling filter then flows through two rectangular secondary clarifiers to the chlorine contact 
chamber.  Wastewater is also pumped from the secondary clarifiers back to the inlet of the 
trickling filter as recycle water to keep the trickling filter operating during low-flow periods.  
Sludge from the secondary clarifiers is pumped to the digesters (EAFB 2002). 

 Sludge Stabilization and Dewatering.  A combination of primary and secondary sludge is 
pumped to anaerobic digesters.  After digestion, a belt filter press is used for sludge dewatering.  
After dewatering the sludge is disposed of in accordance with the Ellsworth AFB sludge only 
permit (EAFB 2002). 

 Disinfection.  After leaving the secondary clarifiers, the wastewater flows through the two 
chlorine contact chambers in series to Outfall 005.  Discharges from Outfall 005 are continuous 
and average 700,000 gallons per day (EAFB 2002). 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-3 

The discharge from Outfall 005 flows into an unnamed tributary that crosses the Prairie Ridge Golf 
Course for approximately 0.5 miles to Outfall 006.  Discharges from the unnamed tributary at this point 
and Outfall 006 flow approximately 3 miles to Box Elder Creek.  The unnamed tributaries and Box Elder 
Creek are classified by the South Dakota Surface Water Quality Standards (SDSWQS), Administrative 
Rules of South Dakota (ARSD), Chapters 74:51:01 and 74:51:03 (EAFB 2002). 

SDDENR established interim ammonia effluent limits until September 30, 2014, and as a result, 
Ellsworth AFB was issued a new interim discharge permit effective from January 1, 2010, until 
December 31, 2014.  The interim SDSWDS permit limitations for effluent are included in Table 2-1.  As 
discussed in Section 1.2, effective October 1, 2014, Ammonia-N 30-day average and daily maximum 
limits will be instituted for Ellsworth AFB (see Table 2-2).  Ellsworth AFB currently is not capable of 
meeting these future ammonia-removal requirements that are shown in Table 2-2.    

Table 2-1.  Current SDSWDS Permit Limitations 

Parameter Units 
30-Day 

Average 
7-Day 

Average 
Daily 

Maximum 

Biochemical Oxygen Demand (5- day) mg/L 30 45 N/A 

Total Suspended Solids mg/L 30 45 N/A 

Oil and Grease mg/L N/A N/A 10.0 

Fecal Coliform (May 1 – September 30) 1 no./100 mL 1,000 N/A 2,000 

Total Residual Chlorine 2 mg/L N/A N/A 0.019 

The pH of the discharge shall not be less than 6.0 or greater than 9.0 standard units in any sample. 

There shall be no Acute Whole Effluent Toxicity in the discharge, as measured by the WET test. 
Source: SDDENR 2010 
Notes: 
1. Fecal coliform organisms from May 1 to September 30 shall not exceed a concentration of 1,000 per 100 milliliters as a 

geometric mean based on a minimum of five samples obtained during separate 24-hour periods for any calendar month.  They 
shall not exceed 2,000 per 100 milliliters in any one sample from May 1 to September 30.   

2. SDDENR considers the analytical detection limit for total residue chlorine to be 0.05 mg/L. 
Key: mg/L = milligrams per liter 

In addition to the permit limitations imposed under SDSWDS, there are sludge requirements that the 
WWTP must meet.  The Ellsworth AFB WWTP has been issued a Sludge Disposal Permit Number 
SDL-000281 by the SDDENR authorizing the installation to landfill sludge at the Rapid City municipal 
landfill.  This permit contains specific limitations and monitoring, recordkeeping, and reporting 
requirements (EAFB 2001). 

The proposed timeline for the demolition of the existing WWTP following decommissioning has not yet 
been established.  It is assumed that the concrete and other demolition debris would be recycled to the 
maximum extent possible or sent to a landfill.  The various WWTP facilities that would be 
decommissioned and demolished under the Proposed Action are listed in Table 2-3.  Ellsworth AFB 
would not demolish Building 3015, which functions as the O/W separator for industrial flow, as 
O/W separation would continue to be applied to industrial wastewater prior to leaving the installation.  
Should soil or groundwater testing during demolition reveal contamination, long-term remediation and 
monitoring could be required.  Any areas backfilled or graded during demolition would be monitored for 
erosion until vegetation has been reestablished to a satisfactory level on the soil surface. 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-4 

Table 2-2.  Future SDSWDS Permit Limitations as of October 1, 2014 

Parameter Units 
30-Day 

Average 
7-Day 

Average 
Daily 

Maximum 

Biochemical Oxygen Demand (5-day) mg/L 30 45 N/A 
Total Suspended Solids mg/L 30 45 N/A 
Oil and Grease mg/L N/A N/A 10.0 
Escherichia coli (E. coli), (May 1 – September 30) 1 no./100 mL 630 N/A 1,178 
Ammonia-Nitrogen mg/L  N/A  

January 1 – January 31  4.5  8.0 
February 1 – February 29  4.0  10.0 
March 1 – March 31  4.0  15.0 
April 1 – April 30  4.5  15.0 
May 1 – May 31  3.5  15.0 
June 1 – June 30  3.0  15.0 
July 1 – July 31  2.0  15.0 
August 1 – August 31  3.3  20.0 
September 1 – September 30  2.5  15.0 
October 1 – October 31  3.5  15.0 
November 1 – November 30  5.0  15.0 
December 1 – December 31  4.0  11.0 

Total Residual Chlorine2 mg/L N/A N/A 0.019 
The pH of the discharge shall not be less than 6.0 or greater than 9.0 standard units in any sample. 
There shall be no Acute Whole Effluent Toxicity in the discharge, as measured by the WET test. 
Source: SDDENR 2010 
Notes: 
1. E. coli organisms from May 1 to September 30 shall not exceed a concentration of 630 per 100 milliliters as a geometric 

mean based on a minimum of five samples obtained during separate 24-hour periods from any calendar month.  They shall 
not exceed 1,178 per 100 milliliters in any one sample from May 1 to September 30.   

2. SDDENR considers the analytical detection limit for total residue chlorine to be 0.05 mg/L.   

Table 2-3.  Existing WWTP Facilities to be Demolished under the Proposed Action  

Building Number Building Function or Process Square Footage (ft2)

3003 Sludge Pits Reinput 13,952 

3005 Main Building 1,885 

3006 Clarifier Pits 156 

3007 Digestor Building 5,419 

3008 Clarifier, Effluent Strut, Sludge/Scum Pits 1,670 

3009 Chlorine Storage Facility 144 

3010 Dome-Trickling Filter 12,131 

3011 Belt Press Building 890 

3013 Pretreatment Facility 2,018 

3014 Chlorine and Effluent Sampling Facility 114 

Total to be Demolished 38,379 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-5 

2.2.2 Wastewater Pipeline Easement and Construction 

The Proposed Action would include the granting of an easement on Ellsworth AFB to the South Dakota 
EDA and construction of an 18- to 36-inch sanitary sewer pipeline within this easement to ultimately 
connect to the proposed RWWTP.  The easement would extend from the manhole just upgradient of the 
existing Ellsworth AFB WWTP across portions of the installation’s golf course and potentially across a 
former landfill (Operable Unit [OU]-6).  The easement would begin at wastewater junction point to the 
west of Building 3013 and travel southeast along the golf course to a wastewater pipeline junction point 
east of Ellsworth Road (see Figure 2-1).  The corridor being evaluated for the proposed sewer pipeline is 
shown in Figure 2-1 and represents the area that a sanitary sewer pipeline could be routed, depending on 
siting constraints.  Because of the natural topography of this area, the preferred pipeline route would 
follow natural contours to allow the pipeline to be gravity-fed versus installing a lift station to pump 
effluent.  The proposed corridor is primarily to the west of the floodplain, but the corridor would cross the 
floodplain and a creek.  As discussed in Section 1.4.2, potential impacts on wetlands and floodplains 
require a FONPA.  In addition, appropriate permits, mitigation, and BMPs would be required because of 
the potential impacts on wetlands and the floodplain.  For purposes of this EA, it is assumed that the 
trench and associated temporary disturbances to install the pipeline would be approximately 3,525 feet in 
length (0.67 miles) and 10 feet in width, for a total of 35,250 square feet (ft2) (0.81 acres) of disturbance. 

OU-6 is former Landfill No. 5 on Ellsworth AFB, which is an installation Environmental Restoration 
Program (ERP) site.  The Department of Defense (DOD) has developed the ERP program to facilitate 
thorough investigation and cleanup of contaminated sites on military installations.  OU-6 was an active 
landfill from 1960 to 1980 and it was used primarily to dispose of construction and demolition debris.  
Some reports indicate that digested sewage sludge, miscellaneous refuse, and possible shop wastes might 
have been disposed of at this landfill.  After closing of the landfill, OU-6 was covered with a cap of clean 
soil in 1995.  Samples are periodically collected from three wells on OU-6.  To date, sampling results 
have not indicated a need to conduct further remedial activities associated with OU-6 (EAFB 2009b).  If 
required, an additional soil fill cap would be placed above the existing landfill cap to provide a buried 
conduit for the proposed sanitary sewer pipeline.  

There are existing utilities and easements in the vicinity of the proposed pipeline corridor that would be 
considered during establishment of the proposed wastewater pipeline easement.  A permanent easement 
for a high-pressure gas line was granted to Montana-Dakota Utilities in 1951.  This easement extends 
from southwest to northeast across the central portion of the Prairie Ridge Golf Course.  An easement for 
a sanitary sewer line to the Terrace on the Green mobile home park northeast of the golf course carries 
sanitary waste southeast across the golf course to the wastewater pipeline junction point east of Ellsworth 
Road.  This sanitary sewer line also services a connection from the golf course clubhouse and 
maintenance facility as a result of a 2006 Memorandum of Understanding (MOU) signed by Ellsworth 
AFB and the City of Box Elder.  This MOU allows the sewage from the installation’s golf course to be 
treated by Box Elder in exchange for Box Elder residents being allowed to use the golf course.  There is 
also an installation-owned water line that extends across the golf course from northwest to southeast and 
provides potable water to the golf course clubhouse through a connecting line (Hoffman 2009). 

2.2.3 Ellsworth AFB’s Wastewater Contribution to the Regional Waste Stream 

The EA will also evaluate Ellsworth AFB’s wastewater contribution to the regional wastewater stream.  
Under the Proposed Action, after completion of the decommissioning process for the existing Ellsworth 
AFB WWTP, flow from Ellsworth AFB would be sent through a sanitary sewer pipeline to the proposed 
future RWWTP off-installation.  The current and projected wastewater production flows for  



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-6 

WP‐22

OU‐6

DAVIS 
DRIVE

EL
LS
W
O
R
TH 

ST
R
EE
T

SO
U
TH 

EL
LS
W
O
R
T
H 
R
O
A
D

Projection: Transverse Mercator
UTM Zone 13N

North American Datum of 1983

Wastewater Line Junction Points

Ellsworth AFB Boundary

AOC

ERP Site

Proposed Pipeline Corridor Area

Wetlands

Floodplains

Water Course

Water Body Area

0 500 1,000250
Feet

0 100 20050

Meters

Source of Aerial Photography: ESRI Premium Microsoft Virtual Earth Service, 2009; Source of Vector Data: Ellsworth AFB CIP Database

BLDG 3010

BLDG 3007

BLDG 3013

BLDG 3005

BLDG 3015

BLDG 3011

BLDG 3014
BLDG 3009

Gateway Lake AOC

 

Figure 2-1.  Proposed Pipeline Corridor 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-7 

Ellsworth AFB and the City of Box Elder are described below.  The impacts of Ellsworth AFB’s current 
and future contributions on a regional level will be described in Section 3 of the EA.  The City of Box 
Elder has undergone recent growth by annexing portions of Ellsworth AFB, which have nearly doubled 
the size of the city to a population of approximately 9,200 by including the installation’s resident 
population as residents of Box Elder.  This annexation and other future developments by the city have 
increased the need for the city to expand its current wastewater treatment facilities, which are currently 
above capacity.  The City of Box Elder expects to add approximately 3,130 homes over the next 10 years 
to the collection system (EAFB 2008a).  A summary of the predicted growth, equivalent population, and 
associated flow associated with the City of Box Elder is provided in Table 2-4. 

Table 2-4.  City of Box Elder Summary of Future Wastewater Flows  

Parameter Value Equivalent Population Associated Flow (MGD) 

Annual Average Daily Flow (MGD) 0.32 NA NA 

Persons per household * 2.9 NA NA 

Current housing inventory 1,700 4,930 0.32 

Gallons per day per capita (gpdc) 65 NA NA 

Increase in homes, 0–10 years 3,130 9,077 0.59 

Increase in homes, 11–20 years 3,130 9,077 0.59 

Future number of homes (year 2028) 7,960 23,084 1.5 

Source:  EAFB 2008a 
Note:  * 2000 Census data 
Key:  NA = Not applicable 

Table 2-5 summarizes current and estimated future flows for the City of Box Elder and Ellsworth AFB 
wastewater streams.  The period of record used to determine the current City of Box Elder flows is 
August 2005–July 2007.  The period of record used to determine the current Ellsworth AFB flows is 
October 2008–September 2009.  Flows are estimated for 2028, approximately 20 years in the future.  The 
table shows that the average daily wastewater production for Ellsworth AFB is projected to triple from the 
current flow of 0.5 MGD to about 1.5 MGD by 2028.  The combined average daily flow for Ellsworth 
AFB and the City of Box Elder is expected to increase from 0.82 MGD at present to 3.0 MGD by 2028. 

Table 2-5.  Current and Future Wastewater Flows, Box Elder and Ellsworth AFB WWTPs 

Flow Parameter (MGD) 
Current Flow Future Flow (2028) 

Box Elder EAFB Combined Box Elder EAFB Combined

Annual Average Daily Flow 0.32 0.50 0.82 1.5 1.5 3.0 

Maximum Monthly Flow 0.43 0.82 1.25 2.1 NA NA 

Maximum Daily Flow 0.64 1.41 2.05 3.0 2.3 5.3 
Sources: EAFB 2008a, EAFB 2008b, EAFB 2009c 
Key:  NA=Not Applicable 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-8 

2.3 Alternatives 

Ellsworth AFB identified treatment and infrastructure locations to be considered as potential alternatives 
to the Proposed Action and the No Action Alternative.  These considered alternatives are discussed 
below. 

2.3.1 WWTP Upgrade Alternative 

This alternative would require certain upgrades to the existing Ellsworth AFB WWTP in order to meet 
more stringent SDSWDS standards imposed on the installation by October 1, 2014.  The associated 
upgrades include the following to bring the existing WWTP into compliance: 

 Activated sludge equipment (e.g., blowers, air diffusers, aeration basins) and a new process 
building to house the equipment 

 New secondary clarification designed for the activated sludge process 

 Ultraviolet disinfection to eliminate the hazards associated with chlorine gas handling 

 Conversion of the existing anaerobic digesters to aerobic digesters to eliminate ammonia loading 
associated with effluent recycle 

 A new pumphouse 

 Addition of sludge cake storage and vehicle equipment storage to address current needs at the 
facility (EAFB 2004b) 

 Demolish existing chlorine building and trickling filter 

 Construct service road. 

The WWTP Upgrade Alternative would not help the City of Box Elder meet the SDSWDS permit 
requirements or address issues with its lagoon treatment facility, which is operating over capacity.  The 
WWTP Upgrade Alternative would therefore require the City of Box Elder to expand its own current 
wastewater treatment facilities.  Nonetheless, upgrading the existing Ellsworth AFB WWTP is considered 
a reasonable alternative and is carried forth for further analysis in this EA.  

2.3.2 Treatment Alternatives Considered 

Ellsworth AFB evaluated a range of alternatives to effectively treat wastewater to meet more stringent 
SDSWDS standards.  These included pumping wastewater to Rapid City for treatment and upgrading 
existing treatment facilities.  In addition, treatment options for use at the proposed RWWTP are also 
discussed. 

Pumping to the Rapid City WWTP.  Pumping wastewater to be treated by the Rapid City WWTP was 
considered, but preliminary feasibility studies indicated that the cost of pumping wastewater would be 
almost 50 percent greater than any other treatment option.  In addition, no easements or agreements are 
currently in place with Rapid City that would allow this to occur.  Therefore, pumping wastewater to 
Rapid City does not meet the stated selection criteria in Section 2.1 and is not evaluated in further detail 
in this EA. 

Separate Sewage Treatment Systems.  A comparison of separate sewage treatment systems for Ellsworth 
AFB and the City of Box Elder with a combined system was conducted as part of a feasibility analysis for 
the RWWTP (EAFB 2008a).  Comparing the lifecycle cost of separate facilities with a single RWWTP 
indicates that an RWWTP is more economical.  The cost of constructing and operating an RWWTP was 
on the order of approximately $24.5 million, $8.8 million less than upgrading the existing separate 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-9 

treatment facilities operated by Ellsworth AFB and the City of Box Elder (EAFB 2008a).  In addition, the 
passage of House Bill Number 1301 permitted the creation of the South Dakota EDA, which is authorized 
to construct the RWWTP.  Nonetheless, upgrading the existing Ellsworth AFB WWTP is considered a 
reasonable action alternative to the Proposed Action, and this alternative is presented in Section 2.3.1. 

RWWTP Treatment Options.  Screening criteria were used to evaluate different treatment options for the 
RWWTP and after applying those screening criteria to the various treatment options available, three were 
chosen for further analysis.  The three treatment options evaluated included sequencing batch reactors 
(SBRs), conventional activated sludge (CAS), and integrated fixed-film activated sludge (IFAS) 
(EAFB 2008a).  These three treatment options were then compared to the cost of separate versus 
combined treatment facilities.  The comparison indicated that the CAS process might be slightly more 
economical than SBRs; however, the cost difference is not significant when considering the accuracy of 
the cost estimates.  IFAS/moving bed bio-reactor (MBBR) was significantly more costly than the other 
alternatives and was therefore eliminated.  SBRs were the best treatment alternative based on the non-cost 
factors of the prior screening process; therefore, using SBRs is the recommended wastewater treatment 
process (EAFB 2008a).  The treatment process, although not evaluated in this EA, is relevant as it is 
addressed as part of the discussion of the contribution to regional wastewater streams by Ellsworth AFB 
in Section 2.1.3 and analysis in Section 3. 

2.3.3 Pipeline Corridor Alternatives Considered 

Two general corridors were considered as easements to be granted to the South Dakota EDA for a 
sanitary sewer pipeline.  The first corridor connects the inflow for the existing Ellsworth AFB WWTP to 
an existing sewer line corridor at the intersection of Ellsworth Road and the unnamed tributary of Box 
Elder Creek that flows through the Prairie Ridge Golf Course.  A second corridor is along Ellsworth 
Street (west of the existing WWTP) and follows a former railroad spur that connected Ellsworth AFB 
with a railroad line in the City of Box Elder south of Interstate 90 (I-90) (see Figures 1-1 and 2-1).  
However, this second route would require construction of a lift station to pump the wastewater up to the 
elevation of the railroad spur, and this route would be more than twice as long as the route across the golf 
course.  In addition, the golf course route would maximize use of existing sanitary sewer infrastructure 
already in place and would not require a lift station.  For these reasons, the railroad spur route was not 
considered to be a practicable alternative to the golf course route and is therefore not evaluated in further 
detail in this EA. 

2.3.4 The No Action Alternative 

CEQ regulations require inclusion of the No Action Alternative.  The No Action Alternative serves as a 
baseline against which the impacts of the Proposed Action and alternatives can be evaluated.  Under the 
No Action Alternative, Ellsworth AFB would not implement the Proposed Action nor would the existing 
WWTP be upgraded to meet the SDSWDS permit requirements.   

Ellsworth AFB would continue to use their existing WWTP to treat wastewater discharge.  The existing 
WWTP would however be unable to meet the more stringent SDSWDS standards for ammonia.  The 
No Action Alternative would likely be an infeasible alternative, as Ellsworth AFB’s existing WWTP 
would not meet future ammonia discharge limit requirements.    

2.4 Summary of Environmental Impacts and Environmental Protection Measures 

Table 2-6 presents a summary of the environmental impacts that could result from implementation of the 
Proposed Action and Alternatives as a result of the analysis presented in Section 3.  Table 2-7 presents 
BMPs and environmental protection measures that Ellsworth AFB and their contractors would comply 
with to minimize or eliminate impacts on environmental resources. 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
2-10 

Table 2-6.  Summary of Environmental Impacts 

Environmental 
Resource 

Proposed Action 
WWTP Upgrade Alternative

No Action 
Alternative WWTP Decommissioning 

and Demolition 
Wastewater Pipeline Easement 

and Construction 
Contribution to Regional 

Waste Stream 

Land Use 

 Short-term, negligible, 
adverse impacts and long-
term, minor, beneficial 
impacts would be expected. 

 No impacts on land use would be 
expected from granting the 
easement.   

 Short-term, minor, adverse 
impacts on land use would be 
expected from the construction of 
the sanitary sewer pipeline. 

 No impacts on land use 
would be expected. 

 Short-term, minor, adverse 
impacts on land use would 
be expected.   

 No impacts on land 
use would be 
expected. 

Infrastructure/ 
[...]
the facilities associated with the WWTP would be demolished, resulting in short-term, negligible, direct, 
adverse impacts on land use from the use of demolition equipment in APZ I and the increased presence of 
construction vehicles related to demolition activities.  Long-term, minor, direct, beneficial effects on land 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-7 

use would be expected if the area currently occupied by the WWTP is returned to open space, thus 
resulting in fewer uses in APZ I.  Currently, there are no plans to redevelop the Ellsworth WWTP site.  
Land use is restricted in this area because of Air Installation Compatible Use Zone (AICUZ) 
recommendations; however, another industrial type use would be compatible for this site.  Site 
redevelopment would have to take AICUZ noise zone classifications into consideration.  

Wastewater Pipeline Easement and Construction 

Under the Proposed Action an easement would be granted to the South Dakota EDA securing the 
right-of-way for a sanitary sewer pipeline across portions of OU-6, the Prairie Ridge Golf Course, and a 
small, unnamed creek east of the existing WWTP.  The easement would extend from the wastewater 
junction point shown in Figure 2-1 southeast across South Ellsworth Road.  The easement would be 
entirely within Ellsworth AFB except for a small portion that crosses South Ellsworth Road.  Analysis of 
the easement from Ellsworth AFB property to the RWWTP will be covered in separate environmental 
documentation.   

No impacts on land use would be expected from granting an easement to the South Dakota EDA as land 
use would generally not change from granting this easement.  No long-term effects would be expected 
from granting an easement to the South Dakota EDA as an easement would not be expected to affect 
current or adjacent land uses.   

Short-term, minor, adverse impacts on land use would be expected from the construction of the sanitary 
sewer pipeline due to the temporary closure of a portion or all of the golf course during pipeline 
construction.  Adverse impacts from the construction of a sanitary sewer pipeline would likely occur only 
for the duration of construction.  No long-term impacts would be expected from pipeline construction. 

Contribution of Ellsworth AFB’s Wastewater to the Regional Waste Stream 

No impacts on land use would be expected from the contribution of Ellsworth AFB’s wastewater to the 
regional waste stream.  Development of an RWTTP is consistent with the goals outlined in an MOU 
between Ellsworth AFB and the City of Box Elder; therefore no impacts on land use would be expected 
(EAFB undated).   

3.1.3.2 WWTP Upgrade Alternative 

Under the WWTP Upgrade Alternative, Ellsworth AFB would upgrade the existing WWTP to meet the 
SDSWDS permit requirements regarding ammonia.  The necessary upgrades would involve construction 
and demolition of facilities and the addition of a small road.  Activities necessary to bring the current 
WWTP into compliance would not affect current industrial land uses or adjacent land uses which are 
compatible with the WWTP.  However, short-term, minor, adverse impacts on land use would be 
expected due to an increased presence of construction vehicles and disturbances related to construction 
activities.  The WWTP Upgrade Alternative would not help the City of Box Elder meet the SDSWDS 
permit requirements or address issues with its lagoon treatment facility, which is operating over capacity.  
The WWTP Upgrade Alternative would therefore require the City of Box Elder to expand its current 
wastewater treatment facilities.   

3.1.3.3 No Action Alternative 

Under the No Action Alternative, Ellsworth AFB would not implement the Proposed Action and would 
not upgrade the existing WWTP to meet the SDSWDS permit requirements.  Ellsworth AFB would 
continue to use their existing WWTP to treat wastewater discharge.  The existing WWTP would, 
however, be unable to meet the more stringent SDSWDS standards for ammonia and would have to cease 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-8 

operation at that time, forcing Ellsworth AFB to identify alternative sources for wastewater treatment.  No 
impacts on land use would be expected under the No Action Alternative.  

3.1.4 Environmental Protection Measures 

Land use planning on Ellsworth AFB will continue to be guided by the community of 
installation-approved plans including the AICUZ study and General Plan.  Adherence to these plans will 
help ensure that growth and organization of Ellsworth AFB is done in a compatible manner with on- and 
off-installation land uses.   

3.2 Infrastructure and Utilities 

3.2.1 Definition of the Resource 

Infrastructure consists of the systems and physical structures that enable a population in a specified area 
to function and includes utility lines.  Infrastructure is wholly human-made, with a high correlation 
between the type and extent of infrastructure and the degree to which an area is characterized as “urban” 
or developed.  The availability of infrastructure and its capacity to support growth are generally regarded 
as essential to the economic growth of an area.  The infrastructure components discussed in this section 
include water supply, sanitary sewer and wastewater system, storm water drainage, power supply, natural 
gas supply, fuel supply, solid waste management (i.e., nonhazardous waste), and transportation. 

3.2.2 Description of Affected Environment 

Water Supply   

Drinking water for Ellsworth AFB is delivered by the Rapid City Water Division via a 16-inch water 
main.  Sources for this water system include three infiltration galleries along the Rapid Creek alluvium, 
including the Jackson Springs Gallery, Meadowbrook Gallery, and Girl Scouts Gallery.  Nine other 
off-installation wells operated by the Rapid City Water Division draw water from the subsurface 
Minnelusa and Madison Aquifers.  During peak demand summer periods, the city also uses surface water 
from Rapid Creek, which originates in the Rapid Creek drainage area in the Black Hills west of Rapid 
City.  This source includes the Deerfield and Pactola surface water reservoirs (EAFB 2007a).  All of the 
water supply wells on the installation have been abandoned and are not in service.  Peak demand flows at 
Ellsworth AFB range from 1 to 4 MGD.  Ellsworth AFB maintains a utility service contract with the 
Rapid City Water Treatment Plant that outlines the provisions for the treatment and transport of water 
from the Rapid City municipal system to the 16-inch water supply line owned by Ellsworth AFB.  Under 
the current utility service contract, approximately 1.6 MGD are allotted to Ellsworth AFB; however, this 
contract is currently under renegotiation to increase allocation to approximately 2.7 MGD.  The water 
distribution system at Ellsworth AFB is composed of more than 66 miles of piping.  The installation’s 
water storage capacity is 3.8 million gallons, which equates to 2.5 days of water usage.  The 28th Medical 
Group Bio-Environmental Engineering Flight is responsible for on-installation monitoring of the potable 
water distribution system.  There are 22 on-installation monitoring points that are sampled at the rate of 
11 points each month.  Samples have historically been within limits (EAFB 2008c).   

There are several operational and abandoned water lines in the vicinity of the Proposed Project Corridor 
(see Figure 3-3).  Operational water lines are to the north, east, west, and northwest of the Proposed 
Project Corridor.  There are several operational water lines in the northern portion of the Proposed Project 
Corridor and one northwestern-southeastern directional operating water line that runs through the central 
portion of the Proposed Project Corridor.  Abandoned water lines are to the north, northeast, east, and 
northwest of the Proposed Project Corridor and in the north-central portion of the Proposed Project 
Corridor.   



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-9 

DAVIS 
DRIVE

EL
LS
W
O
R
T
H 
ST
R
EE
T

SO
U
TH 

EL
LS
W
O
R
T
H 
R
O
A
D

Ellsworth AFB Boundary

Proposed Project Corridor

JP‐8 Fuel Line

Abandoned Lines

Abandoned Wasterwater Lines

Abandonded Water Lines

Abandoned Gas Lines

Operating Lines

Operating Gas Lines

Operating Water Lines

Operating Wastewater Lines

Wastewater Line Easement

Terrace on the
Green Easement

Montana Dakota
Utilities Easement

Projection: Transverse Mercator
UTM Zone 13N

North American Datum of 1983

0 450 900225
Feet

0 100 20050

Meters

 

Figure 3-3.  Locations of Existing Utility Lines in the Vicinity of the Proposed Project Corridor 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-10 

Local ranchers to the east of Ellsworth AFB use water for their livestock from the unnamed tributary that 
receives effluent flow from the WWTP. 

Sanitary Sewer and Wastewater System 

The sanitary sewer system at Ellsworth AFB is composed of a system of collection piping, seven lift 
stations, and a WWTP.  The collection piping comprises a total of 28 miles of piping (EAFB 2008c).  
There are several operational wastewater and abandoned lines in the vicinity of the Proposed Project 
Corridor.  Operational wastewater lines are to the north, east, and northwest of the Proposed Project 
Corridor.  There is an easement to the Terrace on the Green mobile home park for a 
northwestern-southeastern directional operating wastewater line that runs along the eastern portion of the 
Proposed Project Corridor.  Abandoned wastewater lines are to the north, northeast, east, southeast, and 
northwest of the Proposed Project Corridor and in the northern portion of the Proposed Project Corridor 
(see Figure 3-3).   

The existing Ellsworth AFB WWTP has several components including an O/W separator, primary 
clarifiers, secondary clarifiers, chlorine contact chambers, a dechlorination basin, anaerobic sludge 
digesters, ancillary equipment (e.g., pipes, pumps), utilities (e.g., electrical, potable water), a pretreatment 
building, a laboratory, an office, and a sludge dewatering building.  The WWTP uses several chemicals 
including chlorine, sulfur dioxide (SO2), sludge flocculation polymer, sample preservatives (i.e., acids and 
bases), and sample buffer solutions and reagents (see representative photos in Appendix D) 
(EAFB 2001).   

The average and maximum daily flows of the WWTP are 0.5 and 1.41 MGD, respectively.  The average 
biochemical oxygen demand (BOD) and total suspended solids (TSS) loadings for the WWTP, which 
were calculated based on influent data from the WWTP from October 2000 through August 2003, are 
920 pounds per day (ppd) and 1,200 ppd, respectively (EAFB 2008a).  These loadings are somewhat 
lower than those for typical domestic wastewater, which is likely due to the industrial activities that take 
place at Ellsworth AFB.  The industrial activities potentially contribute pollutants to the wastewater, 
which include aqueous film-forming foam used in aircraft hangars for fire suppression; heavy metals from 
vehicle and aircraft maintenance; oil, grease, and toxic hydrocarbon compounds from petroleum spills; 
cleaners; acids; soaps; floor maintenance products; chlorine from seasonal drainage of swimming pool 
water; and permethrin from washing uniforms in insecticides.  Implementation of an industrial wastewater 
program at Ellsworth AFB has minimized discharges of these pollutants to the sanitary sewer system 
(Miller 2009, Styles 2009).  In the past 20 years, a major fuel spill has not reached the WWTP at 
Ellsworth AFB, and permethrin levels have been sampled every 8 days for the past several years with 
only one recorded spike of permethrin in wastewater (Styles 2010). 

City of Box Elder.  The major treatment processes of the existing Box Elder WWTP and their associated 
units include a mechanically cleaned bar screen for pretreatment; a four-cell stabilization pond system, 
which includes aeration equipment, one 5-acre primary cell, cell No. 2 (13 acres), cell No. 3 (7 acres), and 
cell No. 4 (2.7 acres); and a 35-acre flood-type irrigation system for wastewater disposal.  Effluent from 
the stabilization ponds is either discharged to Box Elder Creek through Outfall No. 001 or routed to the 
irrigation system.  Overflow from the irrigation system to Box Elder Creek is not authorized under the 
current NPDES permit (Permit No. SD0025186); however, in the event it occurred, it would enter Box 
Elder Creek and would be designated as Outfall No. 002.  The average daily flow for the existing Box 
Elder WWTP is 0.32 MGD.  The maximum daily and monthly flow is 0.64 MGD and 0.43 MGD, 
respectively (EAFB 2008a). 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-11 

Storm Drainage System   

The storm drainage system at Ellsworth AFB consists of a network of swales, ditches, streams, lakes, and 
covered piping.  Storm water from this system drains north or south through discharge points to Elk 
Creek or Box Elder Creek, respectively (EAFB 2008c).  Storm water from the industrial areas of 
Ellsworth AFB  drain into seven watersheds, four of which drain into unnamed tributaries of Box Elder 
Creek and three of which drain into unnamed tributaries of Elk Creek (EAFB 2008d).  Detention ponds 
were created along some of the unnamed tributaries to collect surface water runoff and decrease the rate 
of discharge into the creeks to reduce flooding (EAFB 2008c).   

Ellsworth AFB maintains a South Dakota Surface Water Discharge (SWD) Permit (No. SD-0000281) 
with SDDENR for storm water discharges.  There are 10 outfalls at Ellsworth AFB, 4 of which (Nos. 004 
and 008–010) are no longer used and not included in the SWD permit.  Outfall Nos. 001–003 and 006 
discharge to unnamed tributaries of Box Elder Creek and Outfall No. 007 discharges to an unnamed 
tributary of Elk Creek (EAFB 2002).  Outfall No. 005 discharges treated wastewater effluent from the 
WWTP to Outfall No. 006.  The outfalls are further described in Section 3.7.2.  Ellsworth AFB also 
maintains a Storm Water Pollution Prevention Plan (SWPPP), which documents existing storm water 
management practices, ensures compliance with the conditions of the SWD permit, and provides 
guidance for minimizing the potential for storm water pollution (EAFB 2009d).   

Electrical System   

Ellsworth AFB purchases power from Western Area Power Administration (WAPA) and Black Hills 
Power and Light (BHPL) Company of Rapid City.  WAPA provides the main power and BHPL provides 
the emergency backup supply.  Power is delivered to Ellsworth AFB through two 115-kilovolt (kV) 
distribution lines.  The electrical system includes two 25-Megavolt-Ampere transformers that are capable 
of providing electricity to the entire installation.  There are 10 primary distribution lines, 9 of which are 
operational and 1 is reserve.  The primary distribution lines feed two secondary substations and 
transformers by more than 70 miles of three-phase primary cable.  More than 175 miles of secondary 
cable transfer power to approximately 2,100 facilities at Ellsworth AFB.  The electrical system is a mesh 
network that allows each primary distribution line to switch to at least one other distribution line 
(EAFB 2008c). 

In addition to primary power, Ellsworth AFB has backup systems to support priority facilities with 
redundant power for mission-critical loads during catastrophic power outages.  The Power Production 
Shop at Ellsworth AFB provides and maintains 45 diesel-powered Real Property-Installed Equipment 
(stationary) generators and 21 diesel-powered Equipment Authorized Inventory Data (portable) 
generators.  The capacities of the generators range from 4 to 600 kilowatts (EAFB 2008c). 
[...]
approximately 250,000 gallons per day, and this would not exceed the installation’s existing water supply 
capacity (28 BW 2006). 

Sanitary Sewer and Wastewater System.  Short-term, negligible, direct, adverse impacts on the sanitary 
sewer and wastewater system would be expected.  There would be a slight increase in wastewater due to 
decommissioning and demolition activities associated with the Proposed Action when the 
decommissioned units and equipment are washed and decontaminated.  Potential increases in wastewater 
associated with decommissioning and demolition activities would be temporary and are not anticipated to 
exceed existing capacity.  The sanitary sewer and wastewater system would be operable during the 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-14 

decommissioning and demolition process.  No long-term, adverse, direct or indirect impacts on sanitary 
sewer and wastewater systems would be expected.   

Storm Drainage System.  Short-term, negligible to minor, direct, adverse, and long-term, minor, indirect, 
beneficial impacts on storm drainage systems would be expected.  Ground disturbance from demolition 
activities would temporarily increase the potential for soil erosion and sediment transport during sheet 
flow runoff if proper BMPs are not fully utilized.  Upon completion of demolition activities, the amount 
of impervious surfaces would decrease due to fewer buildings and structures associated with the WWTP 
and storm water permeation into the ground would increase, thereby permanently decreasing sheet flow 
runoff into the storm water drainage system.  No long-term, adverse, direct or indirect impacts on storm 
drainage systems would be expected.   

Electrical System.  Short-term, minor, direct, adverse impacts on the electrical system would be expected.  
Electricity demand would increase slightly during the decommissioning and demolition phases of the 
Proposed Action to support decommissioning and demolition activities; however, potential increases in 
electricity demand associated with demolition activities would be temporary and are not anticipated to 
exceed existing capacity.  No long-term, adverse, direct or indirect impacts would be expected.     

Natural Gas System.  No impacts on natural gas systems would be expected.  Decommissioning and 
demolition activities associated with the Proposed Action would not require the use of natural gas.  

Liquid Fuel Supply.  Short-term, negligible, direct, adverse impacts on liquid fuels would be expected.  
During decommissioning and demolition, petroleum-based products would be used for demolition 
equipment and vehicles.  Fuel would be provided to demolition equipment and vehicles by Ellsworth 
AFB under the terms of the construction contract.  Portable fuel storage and distribution systems would 
be used at the project site during decommissioning and demolition activities.  The increase in fuel demand 
during the duration of the Proposed Action would be temporary and is not anticipated to exceed existing 
capacity.  Therefore, no long-term impacts on liquid fuels would be expected. 

Solid Waste.  Short-term, minor, direct, adverse impacts on solid waste disposal would be expected.  Any 
increases in municipal solid wastes associated with the demolition phases of the Proposed Action would 
be minimal, temporary in nature, and would be disposed of in accordance with relevant Federal, state, and 
local regulations.  Table 3-2 summarizes the estimate of debris that could potentially be generated from 
demolition activities.  Demolition materials would be recycled or reused to the greatest extent possible.  
Demolition debris that could not be recycled or reused would be taken off-installation to an approved 
landfill within the vicinity of Ellsworth AFB.   

Transportation.  Short-term, negligible to minor, direct, adverse impacts on transportation would be 
expected.  Potential increases in regional traffic volume in the vicinity of Ellsworth AFB due to 
demolition vehicles and commuting contractor employees associated with the decommissioning and 
demolition activities would be temporary.  A temporary parking lot for demolition vehicles would be used 
during the Proposed Action; therefore, there would be no impacts on parking at Ellsworth AFB.  
Appropriate signage would be in place for demolition traffic.  No long-term, adverse, direct or indirect 
impacts on transportation would be expected. 

Wastewater Pipeline Easement and Construction 

Water Supply.  No impacts on water supply would be expected from the granting of a pipeline easement.  
Short-term, negligible, adverse impacts on water supply could be expected.  Water demand could increase 
slightly to support the general construction of a sanitary sewer pipeline; however, potential increases in 
water demand associated with general construction activities would be temporary.   



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-15 

Table 3-2.  Estimate of Debris Generated from Demolition Activities 

Building 
Number 

Building Function or Process 
Square Footage 

(ft2) 
Total Debris 

(tons)*  

3003 Sludge Pits Reinput 13,952 1,102 

3005 Main Building 1,885 149 

3006 Clarifier Pits 156 12 

3007 Digestor Building 5,419 428 

3008 Clarifier, Effluent Strut, Sludge/Scum Pits 1,670 132 

3009 Chlorine storage facility 144 11 

3010 Dome-Trickling Filter 12,131 958 

3011 Belt Press Building 890 70 

3013 Pretreatment facility 2,018 159 

3014 Chlorine and Effluent sampling facility 114 9 

Total 38,379 ft2 3,032 tons 
Note:  * The estimated total debris was calculated using a generation factor of 158 lb/ft2, which is the average generation rate of 

nonresidential construction and demolition debris documented by the USEPA in the Estimated 2003 Building-Related 
Construction and Demolition Materials Amounts (USEPA 2003). 

Sanitary Sewer and Wastewater System.  No impacts on sanitary sewer and wastewater systems would 
be expected from the granting of a pipeline easement or construction of the proposed sanitary sewer 
pipeline within the proposed pipeline corridor.  

Storm Drainage System.  No impacts on the storm drainage system would be expected from the granting 
of a pipeline easement.  Short-term, negligible, adverse impacts on the storm drainage system could be 
expected.  Ground disturbance from the construction of a sanitary sewer pipeline could temporarily 
increase the potential for soil erosion and sediment transport during sheet flow runoff.   

Electrical System.  No impacts on the electrical system would be expected from the granting of a pipeline 
easement.  Short-term, negligible, adverse impacts on the electrical system could be expected.  Electricity 
demand would increase slightly to support construction of a sanitary sewer pipeline; however, potential 
increases in electricity demand associated with construction activities would be temporary.   

Natural Gas System.  The granting of a pipeline easement and construction of a sanitary sewer pipeline 
would not require the use of natural gas; therefore, no impacts on the natural gas system would be 
expected.  

Liquid Fuel Supply.  No impacts on liquid fuel supply would be expected from the granting of a pipeline 
easement.  Short-term, negligible, adverse impacts on liquid fuels could be expected from use of 
petroleum-based products for construction equipment and vehicles.  Fuel would be provided to 
construction equipment and vehicles by Ellsworth AFB under the terms of the construction contract.  
Portable fuel storage and distribution systems would be used at the project site during construction 
activities.   

Solid Waste.  No impacts on solid waste management would be expected from the granting of a pipeline 
easement.  Short-term and long-term, negligible, adverse impacts on solid waste disposal could be 
expected from increases in municipal waste due to construction activities. 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-16 

Transportation.  No impacts on transportation would be expected from the granting of a pipeline 
easement.  Short-term, negligible, adverse impacts on transportation could be expected from possible 
increases in regional traffic volume in the vicinity of Ellsworth AFB due to construction vehicles and 
commuting contractor employees associated with the construction. 

Contribution of Ellsworth AFB’s Wastewater to the Regional Waste Stream 

The proposed RWWTP would be off-installation on approximately 10 acres of land, west of the 
stabilization pond system at the existing City of Box Elder WWTP.  The proposed RWWTP would be 
composed of several components including headworks, batch reactor process buildings, a 
post-equalization tank, a waste-activated sludge tank, an ultraviolet disinfection unit, aerated sludge 
storage tanks, sludge dewatering units, ancillary equipment (e.g., pipes, pumps), utilities (e.g., electrical, 
potable water), and administrative buildings.  The proposed RWWTP would use several chemicals such 
as oxidant, alkali, polymer, acid, caustic, carbon source (nutrient), coagulant, sample preservatives 
(i.e., acids and bases), and sample buffer solutions and reagents (EAFB 2008a).  

The City of Box Elder’s population is predicted to increase by more than 6,000 residential homes (more 
than 18,000 people) over the next 20 years (EAFB 2008a).  Table 2-4 in Section 2 summarized the 
current and estimated future flows for the City of Box Elder and Ellsworth AFB wastewater streams.  The 
table shows that the average daily wastewater production for Ellsworth AFB is projected to triple from the 
current flow of 0.5 MGD to about 1.5 MGD by 2028.  The combined average daily flow for Ellsworth 
AFB and the City of Box Elder is expected to increase from 0.82 MGD at present, to 3.0 MGD by 2028.  
Table 3-3 summarizes the current and future pollutant loadings anticipated for the year 2028.  The BOD 
and TSS loadings for the current Ellsworth AFB wastewater stream were calculated using data which 
yielded the following average influent values in terms of concentration: 

 BOD: 155 mg/L 

 TSS: 210 mg/L. 

Table 3-3.  Current and Future Pollutant Loadings for the City of Box Elder and Ellsworth AFB  

Parameter (ppd) 
Current Future (2028) 

City of 
Box Elder 

Ellsworth 
AFBa 

Combined 
City of  

Box Elderb 
Ellsworth 

AFB 
Combined

Average 5-Day BOD 
Load 

N/A 920 N/A 3,924 2,300c 6,224 

Maximum Monthly 
BOD Load 

N/A N/A N/A 4,473 N/A N/A 

Average TSS Load N/A 1,200 N/A 4,617 N/A N/A 

Maximum Monthly 
TSS Load 

N/A N/A N/A 6,002 N/A N/A 

Sources: EAFB 2008a, EAFB 2008b, EAFB 2009c 
Notes: 
a. This is based on influent data for Ellsworth WWTP from October 2000 through August 2003. 
b. This is not based on actual data, but is based on recommended standards for wastewater treatment plant design (EAFB 

2008a). 
c. This is an estimate and is not based on actual data. 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-17 

Pollutant loading data for the City of Box Elder wastewater were not available.  The RWWTP feasibility 
study assumed for planning purposes that the City of Box Elder wastewater currently has, and will have, 
the following influent pollutant loadings, which are typical of domestic wastewater (EAFB 2008a): 

 BOD: 0.17 ppd per capita (310 mg/L) at the current wastewater generation rate of 65 gallons per 
day per capita 

 TSS: 0.20 ppd per capita (370 mg/L) at the current wastewater generation rate of 65 gallons per 
day per capita. 

No impacts would be expected on water supply, the sanitary sewer and wastewater system, the storm 
drainage system, electrical supply, natural gas supply, liquid fuel supply, solid waste, or transportation 
from Ellsworth AFB’s wastewater contribution to the regional waste stream.  After flow from the 
Ellsworth AFB WWTP would be diverted to the new RWWTP, the water levels of Box Elder Creek 
would initially remain at its current levels.  There might be a slight increase in water availability 
downstream of the RWWTP outfall, as there would be less water withdrawal and infiltration from the 
unnamed tributary to Box Elder Creek that currently receives the Ellsworth AFB WWTP discharge.  
Future flows in Box Elder Creek could increase if the on-installation population generating wastewater 
increases, thereby increasing RWWTP effluent flow to Box Elder Creek. 

3.2.3.2 WWTP Upgrade Alternative 

Under the WWTP Upgrade Alternative, Ellsworth AFB would upgrade the existing WWTP to meet the  
SDSWDS permit requirements.  The necessary upgrades would involve construction and demolition of 
facilities and the addition of a small road.  Upgrades would result in the following impacts on 
infrastructure:  

Water Supply.  Short-term, negligible, direct, and long-term, minor, direct, adverse impacts on water 
supply would be expected.  Water demand would increase slightly during construction of the new process 
building, sludge cake storage facility, and vehicle equipment storage facility; however, potential increases 
in water demand associated with construction activities would be temporary and are not anticipated to 
exceed existing capacity.  Water demand would increase slightly as a result of additional WWTP 
infrastructure and treatment processes; however, potential long-term increases in water demand would be 
minor and not anticipated to exceed existing capacity.   

Sanitary Sewer and Wastewater System.  Short-term, negligible, direct, adverse, and long-term, minor, 
direct, beneficial impacts on sanitary sewer and wastewater systems would be expected.  There would be 
a slight increase in wastewater due to construction of the new process building, sludge cake storage 
facility, and vehicle equipment storage facility.  Potential increases in wastewater associated with 
construction activities would be temporary and are not anticipated to exceed existing capacity.  Upgrades 
associated with the WWTP Upgrade Alternative would bring the WWTP in compliance with the more 
stringent  SDSWDS permit requirements for ammonia, which would result in beneficial impacts on the 
sanitary sewer and wastewater system.  However, similar beneficial effects would occur from 
construction of the RWWTP.  No long-term, adverse, direct or indirect impacts on sanitary sewer and 
wastewater systems would be expected.  Impacts related to effluent are discussed in Section 3.7.3. 

Storm Drainage System.  Short-term, negligible, indirect, and long-term, minor, indirect, adverse impacts 
on storm drainage systems would be expected.  Ground disturbance from construction of the new process 
building, sludge cake storage facility, and vehicle equipment storage facility would temporarily increase 
the potential for soil erosion and sediment transport during sheet flow runoff.  Upon completion of 
construction activities, the amount of impervious surfaces would increase due to additional buildings 



Draft EA Addressing Activities Associated with Development of an RWWTP 
 

Ellsworth AFB, SD April 2011 
3-18 

associated with the WWTP and storm water permeation into the ground would decrease, thereby 
permanently increasing storm water runoff.  Impacts related to effluent are discussed in Section 3.7.3. 

Electrical System.  Short-term, negligible, and long-term, minor, direct, adverse impacts on electrical 
supply would be expected.  Electricity demand would increase slightly during construction of the new 
process building, sludge cake storage facility, and vehicle equipment storage facility; however, potential 
increases in electricity demand associated with construction activities would be temporary and are not 
anticipated to exceed existing capacity.  Electricity demand would increase slightly as a result of 